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TEST REPORT

Applicant: Sinocan International Technologies Co., Ltd

Address of Applicant: 4F,Building B,Peking University Founder Science Park,
SongBai Road North , Longteng Community, Shiyan Street ,
Baoan District, Shenzhen, China

Manufacturer: Sinocan International Technologies Co., Ltd

Address of 4F,Building B,Peking University Founder Science Park,

Manufacturer: SongBai Road North , Longteng Community, Shiyan Street ,
Baoan District, Shenzhen, China

Factory: Sinocan International Technologies Co., Ltd

Address of Factory: 4F,Building B,Peking University Founder Science Park,

SongBai Road North , Longteng Community, Shiyan Street ,
Baoan District, Shenzhen, China
Equipment Under Test (EUT)

Product Name: Integrated Video Conference Terminal
Model No.: S5VB1, S5VS1. S5MS10. S5VB2. S5VB5. S5VBS8
Trade Mark: e

FCC ID: 2AT6L- S5VB1

Applicable standards: FCC CFR Title 47 Part 15 Subpart E Section 15.407

Date of sample receipt: Apr.12, 2021

Date of Test: Apr.13, 2021-May. 06, 2021
Date of report issued: May. 12, 2021
Test Result : PASS *

* In the configuration tested, the EUT complied with the standards specified above.

Authorized Signature:

Robinson Luo

Laboratory Manager
This results shown in this test report refer only to the sample(s) tested, this test report cannot be reproduced, except in
full, without prior written permission of the company. The report would be invalid without specific stamp of test institute
and the signatures of compiler and approver.
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Report No.: GTSL202105000104F03

4 Test Summary

Test Item Section in CFR 47 Result

Antenna requirement 15.203 Pass

AC Power Line Conducted Emission 15.207 Pass
Conducted Peak Output Power 15.407(a)(3) Pass
Channel Bandwidth 15.407(e) Pass

Power Spectral Density 15.407(a)(3) Pass

Band Edge 15.407(b)(4) Pass

Spurious Emission 15.205/15.209/15.407(b)(4) Pass
Frequency Stability 15.407(g) Pass

Remarks:
1. Pass: The EUT complies with the essential requirements in the standard.
2. Test according to ANSI C63.10:2013.

4.1 Measurement Uncertainty

Test Item Frequency Range Measurement Uncertainty Notes
Radiated Emission 30MHz-200MHz 3.8039dB (2)
Radiated Emission 200MHz-1GHz 3.9679dB (2)
Radiated Emission 1GHz-18GHz 4.29dB (2)
Radiated Emission 18GHz-40GHz 3.30dB (2)
g ihowartine Gonductee 0.15MHz ~ 30MHz 3.44dB (1)
Emission
Note (1): The measurement uncertainty is for coverage factor of k=2 and a level of confidence of 95%.

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,

Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102
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5 General Informati

5.1 General Description

Report No.: GTSL202105000104F03

on
of EUT

Product Name:

Integrated Video Conference Terminal

Model No.:

S5VB1, S5VS1. S5MS10. S5VB2. S5VB5. S5VB8

Test Model No:

S5VB1

Remark: All models differe

nces are only naming method, which represents different customer codes

and sales markets, and others are the same

Serial No.:

N/A

Hardware Version:

T.RK3399.75B

Software Version:

MS10B_Monitor GENERAL_MS10B_maintain_3399_SRRC_V2_20210224
1617_5.0.3.01

Test sample(s) ID:

GTSL202105000104-1

Sample(s) Status:

Engineer sample

Operation Frequency:

802.11a/802.11n(HT20)/802.11ac(HT20): 5745MHz ~ 5825MHz
802.11n(HT40)/ 802.11ac(HT40): 5755MHz ~ 5795MHz
802.11ac(HT80): 5775MHz

Channel numbers:

802.11a/802.11n(HT20)/802.11ac(HT20): 5
802.11n(HT40)/ 802.11ac(HT40): 2
802.11ac(HT80): 1

Channel bandwidth:

802.11a/802.11n(HT20)/802.11ac(HT20) : 20MHz
802.11n(HT40)/802.11ac(HT40) : 40MHz
802.11ac(HT80): 80MHz

Modulation technology:

Orthogonal Frequency Division Multiplexing (OFDM)

Antenna Type:

Integral Antenna

Antenna gain:

Antenna 1: 3.5dBi (Max)
Antenna 2: 3.5dBi(Max)

Power supply:

DC 12V From adapter with ac 100-240V

Global United Technology Services

Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,
Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102

Telephone: +86 (0) 755 2779 8480

Fax: +86 (0) 755 2779 8960 Page 5 of 51
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Report No.: GTSL202105000104F03

Operation Frequency each of channel

Channel Frequency Channel Frequency Channel Frequency Channel Frequency
149 5745MHz 151 5755MHz 153 5765MHz 155 5775MHz
157 5785MHz 159 5795MHz 161 5805MHz 163 5815MHz
165 5825MHz

Note:

In section 15.31(m), regards to the operating frequency range over 10 MHz, the Lowest frequency, the middle
frequency, and the highest frequency of channel were selected to perform the test, and the selected channel

see below:

Frequency (MHz)

Lehshanue 802.11 a/n/ac(HT20) 802.11 n/ac(HT40) 802.11ac(HT80)
Lowest channel 5745 5755

Middle channel 5785 5775
Highest channel 5825 5795
Global United Technology Services Co., Ltd.
No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,
Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102
Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960 Page 6 of 51
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5.2 Test mode

Report No.: GTSL202105000104F03

Transmitting mode Keep the EUT in continuously transmitting mode
EUT was test with 100% duty cycle at its maximum power control level.

Remark: During the test, the test voltage was tuned from 85% to 115% of the nominal rated supply
voltage, and found that the worst case was under the nominal rated supply condition. So the report just
shows that condition’s data.

We have verified the construction and function in typical operation. All the test modes were carried out
with the EUT in transmitting operation, which was shown in this test report and defined as follows:

Per-scan all kind of data rate in lowest channel, and found the follow list which it was worst case.

Mode Data rate
802.11a 6Mbps
802.11n/ac(HT20) 6.5Mbps
802.11n/ac(HT40) 13Mbps

802.11ac(HT80) 29.3Mbps

5.3 Description of Support Units

None.

5.4 Deviation from Standards

None.

5.5 Abnormalities from Standard Conditions

None.

5.6 Test Facility

The test facility is recognized, certified, or accredited by the following organizations:

e FCC —Registration No.: 381383

Global United Technology Services Co., Ltd., Shenzhen EMC Laboratory has been registered and fully
described in a report filed with the (FCC) Federal Communications Commission. The acceptance letter
from the FCC is maintained in files. Registration 381383.

e NVLAP (LAB CODE:600179-0)

Global United Technology Services Co., Ltd., is accredited by the National Voluntary Laboratory
Accreditation Program (NVLAP). LAB CODE:600179-0

5.7 Test Location

All tests were performed at:

Global United Technology Services Co., Ltd.

No. 301-309, 3/F., Jinyuan Business Building, No.2, Laodong Industrial Zone,
Xixiang Road, Baoan District, Shenzhen, Guangdong, China

Tel: 0755-27798480

Fax: 0755-27798960

5.8 Additional Instructions

Test Software Special test command provided by manufacturer
Power level setup Default
Version Ver 1.0

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,

Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960 Page 7 of 51
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6

Test Instruments list

Report No.: GTSL202105000104F03

Radiated Emission:

Analyzer

: Inventory Cal.Date Cal.Due date
Item Test Equipment Manufacturer Model No. N i s i o)
Al s Sf:r:; n'fb“eerCho'C ZhongYu Electron | 9.2(L)*6.2(W)* 6.4(H) | GTS250 | July. 022020 | July. 01 2025
2 Control Room ZhongYu Electron 6.2(L)*2.5(W)* 2.4(H) | GTS251 N/A N/A
3 EMI Test Receiver Rohde & Schwarz ESU26 GTS203 | June. 252020 |June. 24 2021
! . SCHWARZBECK
4 BiConiLog Antenna MESS-ELEKTRONIK VULB9163 GTS214 | June. 25 2020 |June. 24 2021
Double -ridged SCHWARZBECK
5 kTl MESS-ELEKTRONIK BBHA 9120 D GTS208 | June. 252020 |June. 24 2021
6 Horn Antenna ETS-LINDGREN 3160 GTS217 | June. 25 2020 |June. 24 2021
7 EMI Test Software AUDIX E3 N/A N/A N/A
8 Coaxial Cable GTS N/A GTS213 | June. 25 2020 |June. 24 2021
9 Coaxial Cable GTS N/A GTS211 | June. 252020 |June. 24 2021
10 Coaxial cable GTS N/A GTS210 | June. 252020 |June. 24 2021
11 Coaxial Cable GTS N/A GTS212 | June. 252020 |June. 24 2021
12 | Amplifier(100kHz-3GHz) HP 8347A GTS204 | June. 252020 |June. 24 2021
13 | Amplifier(2GHz-20GHz) HP 84722A GTS206 | June. 252020 |June. 24 2021
il AFS33-18002
14 | Amplifier (18-26GHz) Rohde & Schwarz 650-30-8P-44 GTS218 | June. 252020 |June. 24 2021
15 Band filter Amindeon 82346 GTS219 | June. 252020 |June. 24 2021
16 Power Meter Anritsu ML2495A GTS540 | June. 252020 |June. 24 2021
17 Power Sensor Anritsu MA2411B GTS541 June. 25 2020 |June. 24 2021
18 hdchapfinadiy Rohde & Schwarz CMW500 GTS575 | June. 25 2020 |June. 24 2021
Communication Tester
19 Splitter Agilent 11636B GTS237 | June. 252020 |June. 24 2021
20 Loop Antenna ZHINAN ZN30900A GTS534 June. 25 2020 |June. 24 2021
21 Biettband SCHWARZBECK BBHA 9170 GTS579 | Oct. 182020 | Oct. 17 2021
hornantenne
22 Amplifier TDK PA-02-02 GTS574 Oct. 18 2020 Oct. 17 2021
23 Amplifier TDK PA-02-03 GTS576 Oct. 18 2020 Oct. 17 2021
sl e B I S e SR FSP GTS578 | June. 252020 |June. 24 2021

Global United Technology Services Co., Ltd.
No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,
Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102
Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960
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Conducted Emission
| Inventory Cal.Date Cal.Due date
Item Test Equipment Manufacturer Model No. W st | e )
1 Shielding Room ZhongYu Electron | 7.3(L)x3.1(W)x2.9(H) GTS252 May.15 2019 | May.14 2022
2 EMI Test Receiver R&S ESCI 7 GTS552 | June. 25 2020 [June. 24 2021
3 Coaxial Switch ANRITSU CORP MP59B GTS225 | June. 25 2020 [June. 24 2021
ENV216 2-L-V-
4 NETZNACHB.DE ROHDE&SCHWARZ ENV216 GTS226 June. 25 2020 |June. 24 2021
5 Coaxial Cable GTS N/A GTS227 N/A N/A
6 EMI Test Software AUDIX E3 N/A N/A N/A
7 Thermo meter KTJ TA328 GTS233 | June. 25 2020 [June. 24 2021
8 Absorbing clamp ] MDS21 GTS229 | June. 252020 |June. 24 2021
Feinmechanik
9 ISN SCHWARZBECK NTFM 8158 GTS565 June. 25 2020 |June. 24 2021
RF Conducted Test:
| ; Cal.Date Cal.Due date
Item Test Equipment Manufacturer Model No. Serial No. T sl
1 MXA Signal Analyzer Agilent N9020A GTS566 June. 25 2020 June. 24 2021
2 EMI Test Receiver R&S ESCI 7 GTS552 June. 25 2020 June. 24 2021
3 Spectrum Analyzer Agilent E4440A GTS533 June. 25 2020 June. 24 2021
AgniRGEclatEadnal Agilent N5182A GTS567 | June. 25 2020 June. 24 2021
Generator
S iR i SIgN Agilent E4428C GTS568 | June. 252020 June. 24 2021
Generator
6 | USB RF Power Sensor DARE RPR3006W GTS569 June. 25 2020 June. 24 2021
7 RF Switch Box Shongyi RFSW3003328 GTS571 June. 25 2020 June. 24 2021
Programmable Constant
8 Temp & Humi Test WEWON WHTH-150L-40-880 GTS572 June. 25 2020 June. 24 2021
Chamber
General used equipment:
) Inventory Cal.Date Cal.Due date
| T E M f M | No.
tem est Equipment anufacturer odel No el Wi tam) il
1 Humidity/ Temperature Indicator KTJ TA328 GTS243 June. 25 2020 |June. 24 2021
2 Barometer ChangChun DYM3 GTS255 June. 25 2020 |June. 24 2021

Global United Technology Services Co., Ltd.
No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,
Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960
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Report No.: GTSL202105000104F03

Test results and Measurement Data

7.1 Antennarequirement

Standard requirement: ‘ FCC Part15 C Section 15.203

15.203 requirement:
An intentional radiator shall be designed to ensure that no antenna other than that furnished by the
responsible party shall be used with the device. The use of a permanently attached antenna or of an

antenna that uses a unique coupling to the intentional radiator, the manufacturer may design the unit so
that a broken antenna can be replaced by the user, but the use of a standard antenna jack or electrical
connector is prohibited.

E.U.T Antenna:

The antennas are integral antenna, the best case gain of the antenna is 3.5dBi. Two antennas
simultaneously transmitting, the Directional Gain is 6.5dBi, reference to the appendix Il for details.

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,

Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960 Page 10 of 51
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7.2 Conducted Emissions

Report No.: GTSL202105000104F03

Test Requirement:

FCC Partl5 C Section 15.207

Test Method:

ANSI C63.10:2013

Test Frequency Range: 150KHz to 30MHz

Class / Severity: Class B

Receiver setup: RBW=9KHz, VBW=30KHz, Sweep time=auto

Liabe Frequency range (MHz) Quasi-pealk_lmlt (dELY) Average

0.15-0.5 66 to 56* 56 to 46*
0.5-5 56 46
5-30 60 50
* Decreases with the logarithm of the frequency.
Test setup: Reference Plane

LISN |

AUX
Equipment

40cm 80cm

AC power

E.U.T

EMI
Receiver

Test table/Insulation plane

Remark:

ELUT Equipmant Under Test

LISN L ins impadence Stabiization Metwork
Tasttable herght=0 5m

Test procedure:

1. The E.U.T and simulators are connected to the main power through a
line impedance stabilization network (L.I.S.N.). This provides a
500hm/50uH coupling impedance for the measuring equipment.

2. The peripheral devices are also connected to the main power through a
LISN that provides a 500hm/50uH coupling impedance with 50o0hm
termination. (Please refer to the block diagram of the test setup and
photographs).

. Both sides of A.C. line are checked for maximum conducted
interference. In order to find the maximum emission, the relative
positions of equipment and all of the interface cables must be changed
according to ANSI C63.10:2013 on conducted measurement.

Test Instruments:

Refer to section 6.0 for details

Test mode: Refer to section 5.2 for details

Test environment: Temp.: 25 °C Humid.: 52% Press.: 1012mbar
Test voltage: AC 120V, 60Hz

Test results: Pass

Remark: Both high and low voltages have been tested to show only the worst low voltage test data.

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,
Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960
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Report No.: GTSL202105000104F03

Measurement data
Line:
80.0 dBu¥

70
\\\ FCCRart15 Classp A
21

ENS503P Clpssp AC Conduction[AYG]

i, i “
30 0 il AMM will " o BT 'lm ] r-" peak
20 %*‘"MNM MW%M ) Wr’/\wf} AVG

[x)

Conduction{@P)

50 il

|

-
=
F
3

10

20

0.150 (MHz] 30.000
No. | Y | aaay | @By | @By | @Buv) | | o
1 0.1544 43.83 10.49 54.32 65.76 |-11.44| QP
2 0.1544 29.10 10.49 39.59 55.76 |-16.17| AVG
3 0.4425 33.18 10.37 43.55 57.01 |-13.46| QP
4 0.4425 26.46 10.37 36.83 47.01 |-10.18] AVG
5 1.2659 27.06 10.29 37.35 56.00 |-18.65| QP
6 1.2659 16.40 10.29 26.69 46.00 |-19.31| AVG
7 18.6630 28.47 10.52 38.99 60.00 |-21.01] QP
8 18.6630 17.50 10.52 28.02 50.00 |-21.98| AVG
9 22.8429 29.54 10.60 40.14 60.00 |-19.86| QP
10 22.8429 19.14 10.60 29.74 50.00 |-20.26| AVG
1 27.6810 30.37 10.67 41.04 60.00 |-18.96| QP
12 27.6810 19.75 10.67 30.42 50.00 [-19.58| AVG

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,

Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960 Page 12 of 51
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Report No.: GTSL202105000104F03

Neutral:
80.0 dBu¥
70
\\ FCCRart1b Classp AC Conduction[@P)
60 —
HCCPart15|ClazsB|AL Conduction[AYG]
50 n .
w\/\ e
N v \ij 2 fﬁ wm
12 peak
30 \/\J’Hh mn,\ e Al #‘JJMW"EL b M%WW ] p. 4
¥ ‘L_/ A T WS b ﬂw J. T LL}( H)J
MJJ‘J”‘\ : i il /)" AVE
20 i nd 1% 2l e %\J
10
0
-10
20
0.150 [MHz) 30.000
Frequency | Reading | Factor Level Limit  [Margin
e (MHz) @Bwv) | (@8) | @Buwv) | @Buv) | (@B) |
1 0.1500 43.85 10.49 54.34 66.00 [-11.66] QP
2 0.1500 2433 | 1049 | 3482 | 56.00 [-21.18] AVG
3 0.3840 26.68 10.38 37.06 58.19 [-21.13] QP
4 0.3840 14.83 10.38 25.21 48.19 |-22.98| AVG
5 1.3649 23.35 10.29 33.64 56.00 [-22.36] QP
6 1.3649 12.67 10.29 22.96 46.00 |-23.04| AVG
7 18.8338 27.91 10.53 38.44 60.00 ([-21.56] QP
8 18.8338 17.26 10.53 27.79 50.00 [-22.21| AVG
9 22.7130 30.43 10.60 41.03 60.00 (-18.97| QP
10 22.7130 19.43 10.60 30.03 50.00 [-19.97]| AVG
11 27.7935 30.46 10.67 41.13 60.00 |-18.87| QP
12 27.7935 20.56 10.67 31.23 50.00 [-18.77] AVG

Notes:

1. Aninitial pre-scan was performed on the line and neutral lines with peak detector.

2. Quasi-Peak and Average measurement were performed at the frequencies with maximized peak emission.
3. Final Level =Receiver Read level + LISN Factor + Cable Loss

4. If the average limit is met when using a quasi-peak detector receiver, the EUT shall be deemed to meet
both limits and measurement with the average detector receiver is unnecessary.

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,

Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960 Page 13 of 51
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7.3 Duty Cycle

Report No.: GTSL202105000104F03

Test Requirement:

FCC Partl15 E Section 15.407

Test Method:

ANSI C63.10:2013 and KDB 789033 D02 General U-NII Test Procedures
New Rules v02r01

Limit:

/

Test setup:

Power Meter

== ] == ==
) |
| = || = ] = |
= s

(e = E.U.T

P

Non-Conducted Table

Ground Reference Plane

Test Instruments:

Refer to section 6.0 for details

Test mode: Refer to section 5.2 for details
Test results: Pass
ANT 1(Module RTL8821CU):
Modulation Duty cycle Duty Factor
802.11a 100% 0
802.11n(HT20) 100% 0
802.11n(HT40) 100% 0
802.11ac(HT20) 100% 0
802.11ac(HT40) 100% 0
802.11ac(HT80) 100% 0
ANT 2(Module RTL8822CU):
Modulation Duty cycle Duty Factor
802.11a 100% 0
802.11n(HT20) 100% 0
802.11n(HT40) 100% 0
802.11ac(HT20) 100% 0
802.11ac(HT40) 100% 0
802.11ac(HT80) 100% 0

Global United Technology Services Co., Ltd.
No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,
Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960
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7.4 Conducted Peak Output Power

Report No.: GTSL202105000104F03

Test Requirement:

FCC Part15 E Section 15.407(a)(3)

Test Method:

ANSI C63.10:2013 and KDB 789033 D02 General U-NII Test Procedures
New Rules v02r01

Limit:

30dBm

Test setup:

Power Meter

i ] o |
s o |
| = || = ] = |
= s
O

P

E.U.T

Non-Conducted Table

Ground Reference Plane

Test Instruments:

Refer to section 6.0 for details

Test mode:

Refer to section 5.2 for details

Test results:

Pass

Measurement Data

ANT 1(Module RTL8821CU):

Peak Output Power (dBm)
TestCH | 1o 11q | 802110 | 8021lac | 80211n | 8021lac | 802.1lac Limit(dBm) | Result
(HT20) | (HT20) (HT40) (HT40) (HT80)
Lowest 10.22 9.12 9.71 9.02 8.87
Middle 10.70 9.76 9.81 9.41 30.00 Pass
Highest 10.79 10.44 9.94 9.88 9.81
ANT 2(Module RTL8822CU):
Peak Output Power (dBm)
Test CH 80211 | 802110 802.11ac | 802.11n | 802.11ac | 802.11ac | Limit(dBm) | Result
(HT20) | (HT20) (HT40) (HT40) (HT80)
Lowest 8.66 8.65 8.61 6.56 8.37
Middle 8.22 7.84 8.30 5.94 30.00 Pass
Highest 8.15 7.98 7.95 7.66 7.67
Remark: “---“is not applicable

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,
Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960
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GTS

Report No.: GTSL202105000104F03

ANT1+ANT2:
; Sum Output Limit
Modulation Test CH Peak Output Power (dBm) Power (dBm) (dBm) Result
ANT 1 10.22
149 12.52
ANT 2 8.66
802.11a 157 b R0 12.64 29.50 Pass
ANT 2 8.22
ANT 1 10.79
165 12.68
ANT 2 8.15
ANT 1 9.12
149 11.90
ANT 2 8.65
802.11n(HT20) 157 AT 1 Gl 11.92 29.50 Pass
ANT 2 7.84
ANT 1 10.44
165 12.39
ANT 2 7.98
ANT 1 9.71
149 12.21
ANT 2 8.61
802.11ac(HT20) 157 AN ol 12.13 29.50 Pass
ANT 2 8.30
ANT 1 9.94
165 12.07
ANT 2 7.95
ANT 1 9.02
151 11.40
ANT 2 7.66
802.11n(HT40) 29.50 Pass
ANT 1 9.88
159 11.54
ANT 2 6.56
ANT 1 8.87
151 11.64
ANT 2 8.37
802.11ac(HT40) 29.50 Pass
ANT 1 9.81
159 11.88
ANT 2 7.67
ANT 1 9.41
802.11ac(HT80) 155 11.02 29.50 Pass
ANT 2 5.94

Note: GANT =3.5dBi, Array Gain=10log(NANT/NSS)=3.0dBi, Directional Gain=GANT + Array Gain=6.5dBi,
limit=30-(6.5-6)=29.50dBm

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,

Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960 Page 16 of 51




GTS

Report No.: GTSL202105000104F03

7.5 Channel Bandwidth

Test Requirement: FCC Partl5 E Section 15.407(e)

Test Method:

ANSI C63.10:2013 and KDB 789033 D02 General U-NII Test Procedures

New Rules v02r01
Limit: >500KHz
Test setup: Spectrum Analyzer
o o o
f""-\ o o
o o o
= oo E.U.T

Non-Conducted Table

Ground Reference Plane

Test Instruments: Refer to section 6.0 for details

Test mode: Refer to section 5.2 for details

Test results: Pass

Measurement Data
ANT 1(Module RTL8821CU):

Channel Bandwidth (MHz) o
Jlcst 802.11n | 802.11ac | 80211n | 802.1lac | 8021lac | —™' | Result
CH 802.11a (KHz)
(HT20) (HT20) (HT40) (HT40) (HT80)
Lowest 16.54 17.66 17.64 36.42 36.39
Middle 16.52 17.66 17.60 75.84 >500 | Pass
Highest 16.45 gl 17.63 36.40 36.37
ANT 2(Module RTL8822CU):
Channel Bandwidth (MHz) o
Vs 802.11n | 802.11ac | 80211n | 802.1lac | 8021lac | —™M' | Result
CH 802.11a (KHz)
(HT20) (HT20) (HT40) (HT40) (HT80)
Lowest 16.32 17.55 17.54 35.10 35.02
Middle 16.33 17.58 17.54 73.87 >500 | Pass
Highest 16.31 17.55 17.54 35.10 35.05
Remark: “---“is not applicable

Global United Technology Services Co., Ltd.
No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,
Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102
Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960
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Test plot as follows:

Report No.: GTSL202105000104F03

802

1la

ANT 1(Module RTL8821CU)

ANT 2(Module RTL8822CU)

[ Keysight Spectram Analyzer - Oceugied B
AL

==
04:46:30 PH

[ epsight Spectrum Analyzer - Occupied B0
L

= o
10:20:43 P

iz Contar Frea: 6745000000 Gz Radio Std: None z " Canter Freq: 8.748000000 Gz Radio $td: None
Trig: Free Run AvglHold: 100100 rig: Free Run Avg|Hold: 100100
FGainow Radio Device: BTS AFGainLow #Atten: 30 dB Radio Device: BTS
Ref Offset 363 dB Ref Offset 3.83 dB
10 dB/div Ref 23.83 dBm 10 dBid Ref 23.83 dBm
g
O
5 W .
Center 5.745 GHz Span 30 MHz Center 5.745 GHz Span 30 MHz|
#Res BW 100 kHz #VBW 300 kHz Sweep 3.333ms #Res BW 100 kHz #VBW 300 kHz Sweep 3.333 ms|
Occupied Bandwidth Total Power 11.1 dBm Occupied Bandwidth Total Power 9.82 dBm
16.412 MHz 16.327 MHz
Transmit Freq Error -19.746 kHz % of OBW Power 99.00 % Transmit Freq Error -24.656 kHz % of OBW Power 99.00 %
x dB Bandwidth 16.54 MHz x dB -6.00 dB x dB Bandwidth 16.32 MHz x dB -6.00 dB
usa sTaTus) isc smatus

Lowest channel
o] - e =R =
Center Freq: 5.785000000 GHz Radio Std: None Center Freq: 5.785000000 GHz Radio $td: None

lsTaTus

s Trig: FreeRun AvglHold: 1001100 Trig: Free Run ‘Avg|Hold: 100100
AFGain:Low #Aiten: 30 d8 Radio Device: BTS AFGainLow #Atten: 30 dB Radio Device: BTS
Ref Offset 379 dB Ref Offset 379 dB
10 dBidiv Ref 23.79 dBm 10 dB/div Ref 23.79 dBm
[$) 4]
N W J
Center 5.785 GHz Span 30 MHz| Center 5.785 GHz Span 30 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 3.333 ms, #Res BW 100 kHz #VBW 300 kHz Sweep 3.333 ms|
Occupied Bandwidth Total Power 11.7 dBm Occupied Bandwidth Total Power 9.31 dBm
16.420 MHz 16.352 MHz
Transmit Freq Error -14.385 kHz % of OBW Power 99.00 % Transmit Freq Error -20.545 kHz % of OBW Power 99.00 %
x dB Bandwidth 16.52 MHz x dB -6.00 dB x dB Bandwidth 16.33 MHz x dB -6.00 dB
usc sTamus sTanus
Middle channel
Keysight Spectrum Anshyzes - Occupsed BW [E=mpr-2 [E=mr=
; T 502 102307 P
enter Freq 5. z Center Freq: 5825000000 GHz Radio Std; None Center Freq: 5.825000000 GHz Radio Std: None
— Trig: Free Run Avg|Hold: 1001100 s Trig: Free Run Avg|Hold: 100100
FGainow #Amten: 30 9B Radio Device: BTS HIFGainLow #Aren: 30 dB Radio Device: BTS
Ref Offset 382 dB Ref Offset 382 dB
10 Ref 23.82 dBm 10 dB/ Ref 23.82 dBm
Lo Log
A ,A
4 A I W
Center 5.825 GHz Span 30 MHz, Center 5.825 GHz Span 30 MHz,
#Res BW 100 kHz #VBW 300 kHz Sweep 3.333 ms| #Res BW 100 kHz #VBW 300 kHz Sweep 3.333 ms|
Occupied Bandwidth Total Power 11.8 dBm Occupied Bandwidth Total Power 9.20 dBm
16.404 MHz 16.323 MHz
Transmit Freq Error -12.348 kHz % of OBW Power 99.00 % Transmit Freq Error -16.873 kHz % of OBW Power 99.00 %
x dB Bandwidth 16.45 MHz xdB -6.00 dB x dB Bandwidth 16.31 MHz xdB -6.00 dB

laTatus

Highest channel

Global United Technology Services Co., Ltd.
No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,
Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102
Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960
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Report No.: GTSL202105000104F03

802.11n(HT20)

ANT 1(Module RTL8821CU) ANT 2(Module RTL8822CU)

[ eyt Specirum Analyzer - Occupoed B0 (== [ evsiant spectrum Ansyze - Occupied W ey
z : T ; “LIGH A 03:51:58 P10 AL v NSEPULSE] SOUF 10:25:08 P4
enter Freq 5. © Center Freq: 5.745000000 GHz - Radia Std: None Center Freq 5.745000000 GHz | Center Freq: 5.745000000 GHz i Radio Std: Nane
— s Trig: Free Run ‘Avg|Hold: 100100 = s Trig: Free Run AvgHold: 1001100
FGsinLow #Anen: 30 dB Radio Device: BTS MFGain-Low #Aten: 30 dB Radio Device: BTS
Ref Offset 383 dB Mkr3 Ref Offset 383 dB Mkr3
Ref 23.83 dBm 10 dBidiv Ref 23.83 dBm
Log
o o O
7 ¥ [} W [ J
I
‘Center 5.745 GHz Span 30 MHz. Center 5.745 GHz Span 30 MHz,
#Res BW 100 kHz #VBW 300 kHz Sweep 3.333 ms #Res BW 100 kHz #VBW 300 kHz Sweep 3.333 ms|
Occupied Bandwidth Total Power 9.88 dBm Occupied Bandwidth Total Power 9.72dBm
17.588 MHz 17.543 MHz
Transmit Freq Error -7.878 kHz % of OBW Power 99.00 % Transmit Freq Error -26.658 kHz % of OBW Power 99.00 %
x dB Bandwidth 17.66 MHz x dB -6.00 dB x dB Bandwidth 17.55 MHz xdB -6.00 dB
s rarus s smarus
Lowest channel
[ Keysnht Specirum Aralyeer - Occrpied B Tole [ Keysight Spectrmm Analyeer - Occupied W, ST
AL NSEPULSE i AT 045341 M E kL 00 ENSE:PULSE| SOURLE OFF it 10274200
[+ Freq: 6.785000000 GH; Radio Std: N 85000000 GH: e Fraq: 5.785000000 GH; Radio Std: N
— . Trig Freefun “AvglHold: 1001100 Vo rrtens o e Z o Trig: Free “AvglHold: 1001100 acte St Hors
MFGainLaw EGainiLow aAten: 30 4B Radio Device: BTS
Ref Offset 379 B M Ref Offset 3.78 dB Mir3 5
10 dBidiv Ref 23.79 dBm 10 cBidiv Ref 23.79 dBm
°g og
/ {’ b 03 ¢ 9
Center 5.785 GHz Span 30 MHz, Center 5.785 GHz Span 30 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 3.333ms #Res BW 100 kHz #VBW 300 kHz Sweep 3.333ms|
Occupied Bandwidth Total Power 10.8 dBm Occupied Bandwidth Total Power 8.96 dBm
17.586 MHz 17.540 MHz
Transmit Freq Error -3.491 kHz % of OBW Power 99.00 % Transmit Freq Error -27.784 kHz % of OBW Power 99.00 %
x dB Bandwidth 17.66 MHz x dB -6.00 dB x dB Bandwidth 17.58 MHz x dB -6.00 dB
s sTams| wsc stans
Middle channel
[ Keysight Spectrum Anslyzer - Occupied BW === [ Keysight Spectrum Analyzer - Occupied BW [E=mr=
AL NSE PULSE] SOURCE OF AIGN A& G S ac £ " T 10:28:11 P
[+ Freq: 5.825000000 GH; Radio Std: N q 825000000 GH: [ Freq: 5825000000 GH: Radio 5td: N
Lo L z . Trig Freeun vl Hold: 1001100 e St Hone ST < v Trig FreeFun AvglHold: 1001100 oo S Hons
#IFGainlow g #IFGainLow 3 Radio Device:BTS
Ref Offset 352 dB N Ref Offset 3,52 dB Mkr3
10 dBvdiy Ref 23.82 dBm 10 dBvdiy Ref 23.82 dBm
g 09
& O
0 3 q )
Center 5,825 GHz Span 30 MHz, Center 5,825 GHz Span 30 MHz
[#Res BW 100 kHz #VBW 300 kHz Sweep 3.333 ms| [#Res BW 100 kHz #VBW 300 kHz Sweep 3.333ms
Occupied Bandwidth Total Power 11.2 dBm Occupied Bandwidth Total Power 9.24 dBm
17.583 MHz 17.526 MHz
Transmit Freq Error -1.471 kHz % of OBW Power 99.00 % Transmit Freq Error -23.193 kHz % of OBW Power 99.00 %
x dB Bandwidth 17.71 MHz x dB -6.00 dB x dB Bandwidth 17.55 MHz x dB -6.00 dB
= aus = sTaTUS

Highest channel

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,

Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960 Page 19 of 51




Report No.: GTSL202105000104F03

802.11ac(HT20)

ANT 1(Module RTL8821CU) ANT 2(Module RTL8822CU)
[ Fepight Spectrum Ansyze: - Occupmed W =1 | [ vt Spectrm Ansyzes - Occupved W (==
iy G NSEPULSE] SOUF |- T Zr2rem AL ; P SOUR |- T 1w
mﬂmm_ Center Freq: 5.745000000 GHz Radio Std: None enter Fre . Center Freq: 5.745000000 GHz Radio Std: None
S Trig: Free Run AvgHold: 1001100 = s Trig: Free Run Avg|Hold: 100100
MFGain-Low #Aten: 30 dB Radio Device: BTS MFGainlow #Anen: 30 dB Radio Device: BTS
Ref Offset 383 dB Mk Ref Offset 383 dB Mkr3
10 dB/div Ref 23.83 dBm 10 dBidiv Ref 23.83 dBm
og Log
; ¢
) ki [} 4 ; ®
| I
Center 5.745 GHz Span 30 MHz Center 5.745 GHz Span 30 MHz.
#Res BW 100 kHz #VBW 300 kHz Sweep 3.333ms #Res BW 100 kHz #VBW 300 kHz Sweep 3.333 ms
Occupied Bandwidth Total Power 10.3 dBm Occupied Bandwidth Total Power 9.91 dBm
17.573 MHz 17.532 MHz
Transmit Freq Error -4.187 kHz % of OBW Power 99.00 % Transmit Freq Error -25.072 kHz % of OBW Power 99.00 %
x dB Bandwidth 17.64 MHz xdB -6.00 dB x dB Bandwidth 17.54 MHz xdB -6.00 dB
uss smaus s ratus
Lowest channel
[ Feysight Spectram nalyzer - Orcupied BV | [ Kepight Spectrum Aralyzes - Occupied B0 =T
AL s ‘ ACE OFF ALIGH AT 52857 01 AL i EPULSE| SOUR G AT 10:32.23P8
[ Fraq: 5.785000000 GH; 85000000 GH C Freq: 5.785000000 GH: Radio Std: N
SRR z Trig: Free Run AvgHole: 1001100 e 2 Trg: FresRum AvalHold: 1001100 aete S foms
I Gain:Low aAiten: 30 GB AFGain-Low sAten: 30 08 Radio Device: BTS
Ref Offset 3.79 dB Ref Offset3.79 dB Mk
10 dBvdiy Ref 23.79 dBm 10 dBidiy Ref 23.79 dBm
09 g
) 4] !
) % ) - ¢
|
Center 5.785 GHz Span 30 MHz Center 5.785 GHz Span 30 MHz
[#Res BW 100 kHz #VBW 300 kHz Sweep 3.333ms #Res BW 100 kHz #VEW 300 kHz Sweep 3.333ms
Occupied Bandwidth Total Power 10.5 dBm Occupied Bandwidth Total Power 9.51 dBm
17.584 MHz 17.542 MHz
Transmit Freq Error -4.587 kHz % of OBW Power 99.00 % Transmit Freq Error =21.741 kHz % of OBW Power 99.00 %
x dB Bandwidth 17.60 MHz x dB -6.00 dB x dB Bandwidth 17.54 MHz x dB -6.00 dB
s s uss sTaTus
Middle channel
[ Kepight Spectram Anatyzer - Occupied B0 T=la [ Kepign: Speciram Anahzes - Geeumied B =
AL i £ PLLSE] SOUR T T 06:30:23 P (3 a ic : i aion 1033560
[ Freq: 5825000000 GH: Radio Std: N q 825000000 GH: [ Freq: 5.825000000 GH; Radio 5td: N
Sl L 2 . Trg Freshun AvalHold: 1001100 oo S Hons T < v Trig Freeun AovgHole: 10000 ° e
MFGainow sAiten: 30 0B Radio Device: BTS WFGain:Low Radio Device: BTS
Ref Offset 3.62 dB L Ref Offset3.62 dB M 747 G
10 dB/div Ref 23.82 dBm 10 dBJdiv Ref 23.82 dBm
g on
£ | ¢
{0 [} ) ¢
\' i
Center 5.825 GHz Span 30 MHz Center 5.825 GHz Span 30 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 3.333ms #Res BW 100 kHz #VBW 300 kHz Sweep 3.333ms
Occupied Bandwidth Total Power 10.7 dBm Occupied Bandwidth Total Power 9.14 dBm
17.583 MHz 17.541 MHz
Transmit Freq Error =1.054 kHz % of OBW Power 99.00 % Transmit Freq Error -23.584 kHz % of OBW Power 99.00 %
x dB Bandwidth 17.63 MHz x dB -6.00 dB x dB Bandwidth 17.54 MHz x dB -6.00 dB
usa sraTus, usc mamus

Highest channel

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,
Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102
Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960
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Report No.: GTSL202105000104F03

802.11n(HT40)

ANT 1(Module RTL8821CU)

ANT 2(Module RTL8822CU)

[ Keysiaht Spectrum Analyzer - Occupmed BW

[Centor Freq 5.755000000 GHz

Center Freq: 5756000000 GHz
s Trig: FreeRun ‘Avg|Hold: 100100
#Aen: 30 4B

To o
063202 P10
Radia $td: None

Radio Device: BTS

Feysight Spectum Anslyee - Occupied W
18
enter Freq 5.755000000 GHz

MFGain-Low

s Trig: Free Run

Center Freq; 5755000000 GHz
‘AvglHold: 100100
#Aen: 30 dB

—y
10.37:02
Radio Std: Nane

Radio Device: BTS

Ref Offset 383 dB
Ref 23.83 dBm

Ref Offset 383 dB
0 dBidiv Ref 23.83 dBm

‘Center 5.755 GHz Span 60 MHz. Center 5.755 GHz Span 60 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 6ms #Res BW 100 kHz #VBW 300 kHz Sweep 6 ms
Occupied Bandwidth Total Power 10.0 dBm Occupied Bandwidth Total Power 8.00 dBm
35.992 MHz 35.931 MHz
Transmit Freq Error 5.358 kHz % of OBW Power 99.00 % Transmit Freq Error -9.828 kHz % of OBW Power 99.00 %
x dB Bandwidth 36.42 MHz x dB -6.00 dB x dB Bandwidth 35.10 MHz xdB -6.00 dB
sram Tan
Lowest channel
[ Keysight Spectram Anatyeer - Occupied B =T [ Keysiaht Specirum Amalyeer - Oecupied B .y =
AL v ; o 153338 AL v i) 2
enter Freq 5. z Center Fraq: 5795000000 GHz Radio $1d: None Center Fraq: 5795000000 GHz Radio Std: None
—— rig: Free Run ‘Avg|Hold: 100100 ig: Free Run Avg|Hold: 100100
AFGainLow #Atien: 30 dB Radio Device: BTS AFGainLow #Atten: 30 dB Radio Device: BTS
Ref Offset 379 dB Ref Offset 3.79 dB
10 dB/d! Ref 23.79 dBm 10 dBidiv Ref 23.79 dBm
09 og
. & &
{ : 4
Center 5.795 GHz Span 60 MHz| ‘Center 5.785 GHz Span 60 MHz
[#Res BW 100 kHz #VBW 300 kHz Sweep 6ms| [#Res BW 100 kHz #VBW 300 kHz Sweep 6ms
Occupied Bandwidth Total Power 10.8 dBm Occupied Bandwidth Total Power 8.97 dBm
35.988 MHz 35.921 MHz
Transmit Freq Error 10.497 kHz % of OBW Power 99.00 % Transmit Freq Error 846 Hz % of OBW Power 99.00 %
x dB Bandwidth 36.40 MHz x dB -6.00 dB x dB Bandwidth 35.10 MHz x dB -6.00 dB

Highest channel

Global United Technology Services Co., Ltd.
No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,
Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960
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Report No.: GTSL202105000104F03

802.11ac(HT40)

ANT 1(Module RTL8821CU)

ANT 2(Module RTL8822CU)

= |- ki

[ Xepsgiht Spectnum Ansiyzes - Dccupied BW
AL

[— Xepsight Spectrum Ansbyas: - Occupied BW.
L

10:40:26 P
Radia Std: None

enter Freq 5.755000000 GHz | . 2;':';":::“: 755000000 G::\Hum: 100100 Radio enter Freq 5.755000000 GHz - "::‘-F"::;L‘ff’“”"w‘" G::ulH\d 00100
WFGain:Low #Anen: 30 dB Radic Device: BTS MFGain:Low #Aten: 30 dB Radio Device: BTS
Ref Offset 383 dB Ref Offset 383 dB
0 dBldiv Ref 23.83 dBm 0 dBidiv Ref 23.83 dBm
Lo Log |
A & q
v ;
y
Center 5.755 GHz Span 60 MHz, Center 5.755 GHz Span 60 MHz|
#Res BW 100 kHz #VBW 300 kHz Sweep 6 ms| #Res BW 100 kHz #VBW 300 kHz Sweep 6ms|
Occupied Bandwidth Total Power 10.0 dBm Occupied Bandwidth Total Power 9.71 dBm
35.974 MHz 35.927 MHz
Transmit Freq Error 1.603 kHz % of OBW Power 99.00 % Transmit Freq Error =31.300 kHz % of OBW Power 99.00 %
x dB Bandwidth 36.39 MHz x dB -6.00 dB x dB Bandwidth 35.02 MHz xdB -6.00 dB
e arus
Lowest channel
[ Veysight Spectum dnshyzer - Decupied B o Kepight Spectum Ansyzer - Occupied BW o e
TR : £ 0636147 P0 AL ; " 1041:46
f q5.79 30 GH Camer Freg: 5.795000000 GH Radio Std: N Camer Freq: 5795000000 GH Radio Std: N
Center Freq 5.795000000 GHz . T Freafum “AvgHold: 1001100 e i el z . T Freafum "AvgHold: 100100 e i
M Gain:Low aten: 30 4B Radio Device: BTS AFGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 3.78 dB Ref Offset 379 dB
10 dBidiv Ref 23.79 dBm 0 dBidiv Ref 23.79 dBm
& Q
Center 5.795 GHz Span 60 MHz| Center 5.705 GHz Span 60 MHz|
#Res BW 100 kHz #VBW 300 kHz Sweep 6 ms #Res BW 100 kHz #VBW 300 kHz Sweep 6 ms
Occupied Bandwidth Total Power 10.8 dBm Occupied Bandwidth Total Power 9.17 dBm
35.970 MHz 35.914 MHz
Transmit Freq Error 13.797 kHz % of OBW Power 99.00 % Transmit Freq Error -24.904 kHz % of OBW Power 99.00 %
x dB Bandwidth 36.37 MHz x dB -6.00 dB x dB Bandwidth 35.05 MHz x dB -6.00 dB

Highest channel

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,
Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102
Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960
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Report No.: GTSL202105000104F03

802.11ac(HT80)

ANT 1(Module RTL8821CU)

ANT 2(Module RTL8822CU)

[ Keysinht Spectrum Aralyzer - Occupied BW ol [ Keysight Spectrum Amyzer - Ocrupied BW
E AL v T 06:38.25 M E AL [ NSEPULSE i)
Contar Fraq: 5775000000 GH; Radio Std: N Center Fraq: 5775000000 GH:
enter Freq 5.775000000 GHz . Y:"E'Ffm'gun A:gﬂhld 10400 lio lons enter Freq 5.775000000 GHz . ‘;:"Ffr::un A:u\ﬂold o400
FFGainLow #Atten: 30 dB Radio Device: BTS MFGain-Low #Atten: 30 dB
Ref Offset 3.8 dB Ref Offset 35 dB
10 dBidiv Ref 23.30 dBm 10e Ref 23.80 dBm
? { 4
Center 5.775 GHz Span 120 MHz, Center 5.775 GHz Span 120 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 12 ms #Res BW 100 kHz #VBW 300 kHz Sweep 12ms
Occupied Bandwidth Total Power 10.5 dBm Occupied Bandwidth Total Power 7.44 dBm
75.093 MHz 74.832 MHz
Transmit Freq Error =7.138 kHz % of OBW Power 99.00 % Transmit Freq Error 25.111 kHz % of OBW Power 99.00 %
x dB Bandwidth 75.84 MHz x dB -6.00 dB x dB Bandwidth 73.87 MHz x dB -6.00 dB
sTaT am

Middle channel

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,

Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960
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GTS

7.6 Power Spectral Density

Report No.: GTSL202105000104F03

Test Requirement: FCC Partl5 E Section 15.407(a)(3)
Test Method: ANSI C63.10:2013 and KDB 789033 D02 General U-NII Test Procedures
New Rules v02r01
Limit: 30dBm/500kHz
Test setup:
Spectrum Analyzer
s | o |
f"\\ [ I o |
| e s
- oo E.U.T
Non-Conducted Table
Ground Reference Plane
Test Instruments: Refer to section 6.0 for details
Test mode: Refer to section 5.2 for details
Test results: Pass

Measurement Data
Note: If the measurement is X dBm/510kHz, thus X dBm/510kHz = (10**°)*(500 / 510) dBm/500kHz

ANT 1(Module RTL8821CU):

Power Spectral Power Spectral
Density (dBm/510kHz) Density (dBm/500kHz) Limit
Test CH Result
802.11| 802.11n | 802.11n 802,11 802.11n | 802.11n | (dBm/500kHz)
Ala
a (HT20) (HT40) (HT20) (HT40)
Lowest |-1.183 -2.255 -5.646 -1.269 -2.341 -5.732
Middle -0.535 -1.369 -- -0.621 -1.455 -- 30.00 Pass
Highest | -0.785 -0.611 -4.976 -0.871 -0.697 -5.062
Power Spectral Density Power Spectral
(dBm/510kHz) Density (dBm/500kHz imi
Test CH y( ) dB L/lg(;l(t)kH Result
802.11ac|802.11ac(| 802.11ac |802.11ac |802.11ac|802.11ac| (dBm 2)
(HT20) | HT40) | (HT80) | (HT20) | (HT40) | (HT80)
Lowest -1.910 -5.311 -1.996 -5.397
Middle -1.630 --- -7.171 -1.716 -7.257 30.00 Pass
Highest -1.215 -4.993 -1.301 -5.079

Global United Technology Services Co., Ltd.
No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,
Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960 Page 24 of 51



GTS

ANT 2(Module RTL8822CU):

Report No.: GTSL202105000104F03

Power Spectral Power Spectral
Density (dBm/510kHz) Density (dBm/500kHz) Limit
Test CH Result
802.11| 802.11n | 802.11n 802,11 802.11n | 802.11n | (dBm/500kHz)
J1la
a (HT20) (HT40) (HT20) (HT40)
Lowest -2.363 -2.981 -7.166 -2.449 -3.067 -7.252
Middle -3.263 -3.536 --- -3.349 -3.622 - 30.00 Pass
Highest |-3.273 -3.086 -6.345 -3.359 -3.172 -6.431
Power Spectral Density Power Spectral
(dBm/510kHz) Density (dBm/500kHz imi
Test CH y( ) dB L/'Srg'(t)kH Result
802.11ac|802.11ac(| 802.11ac [802.11ac |802.11ac |802.11ac| (dBm z)
(HT20) | HT40) | (HT80) | (HT20) | (HT40) | (HT80)
Lowest -3.103 -5.920 --- -3.189 -6.006 ---
Middle -3.237 --- -11.621 -3.323 --- -11.707 30.00 Pass
Highest -2.782 -6.476 --- -2.868 -6.562 ---
Remark: “---“is not applicable
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ANT1+ANT2
. Power Spectral Density Sum Output Limit
DRI UEEiEH (dBm/500kHz) Power(dBm) | (dBm/500kHz) | Result
ANT 1 -1.269
149 1.19
ANT 2 -2.449
802.11a 157 kil e 1.24 29.5 Pass
ANT 2 -3.349
ANT 1 -0.871
165 1.07
ANT 2 -3.359
ANT 1 -2.341
149 0.321
ANT 2 -3.067
802.11n(HT20) 157 ol e 0.606 295 Pass
ANT 2 -3.622
ANT 1 -0.697
165 1.250
ANT 2 -3.172
ANT 1 -1.996
149 0.459
ANT 2 -3.189
802.11ac(HT20) 157 AN e 0.565 29.5 Pass
ANT 2 -3.323
ANT 1 -1.301
165 0.996
ANT 2 -2.868
ANT 1 -5.732
151 S ey -3.416
802.11n(HT40) 29.5 Pass
ANT 1 -5.062
159 -2.682
ANT 2 -6.431
ANT 1 -5.397 A
151 N 0 -2.681
802.11ac(HT40) 29.5 Pass
ANT 1 -5.079
159 -2.747
ANT 2 -6.562
ANT 1 -7.257
802.11ac(HT80) 155 -4.225 29.5 Pass
ANT 2 -11.707

Note: GANT =3.5dBi, Array Gain=10log(NANT/NSS)=3.0dBi, Directional Gain=GANT + Array Gain=6.5dBi,
Limit =30-(6.5-6) =29.5dBm
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Test plot as follows:

Report No.: GTSL202105000104F03

802.11a

ANT 1(Module RTL8821CU)

ANT 2(Module RTL8822CU)

[ Keysight Spectrum Analyzer - Suept 54
T

vg Type: Log-Pur
AvglHold: 1001100

NG Fust -+~ Trig: Free Run
IF GaincLow HAtten: 30 4B
Ref Offset 383 dB
10 deidiy Ref 20.00 dBm
og T
A
[Center 5.74500 GHz Span 30.00 MHz,
#Res BW 510 kHz #VBW 1.5 MHz Sweep 1.333 ms (10001 pts)
s aTus

[ Keysight Specirum Anatyces - Swept 54

A

Avg Type:LogPwe
PNO Fast —»—  Trig: Free Run Avg|Hald: 100/100
IFGain:Low #Atten: 30 dB
Ref Offset 383 dB
‘u J8idiv - Ref 20.00 dBm

Center 5.74500 GHz

[#Res BW 510 kHz #VBW 1.5 MHz

Span 30.00 MHz
Sweep 1.333 ms (10001 pts)

Lowest

ch

[Center Freq 5.

Avg Type: Log-P

Avg Typs: Log-Pwr

85000000 3 J -
 Th ~e- Trig: FresRun AvgiHald: 1001100 NG Fast ~»-  Trig: FreeRun AvglHold: 100/100
IFGain:Low #Atten: 30 dB IFGainLaw #Atten: 30 dB
Ref Offset 3.79 dB Ref Offset 3.79 dB

10 Ref 20.00 dBm 0oiily  Refl 20.00 dBm

3 v -

A "

[Center 5.78500 GHz Span 30.00 MHz, ICenter 5.78500 GHz Span 30.00 MHz
#Res BW 510 kHz #VBW 1.5 MHz Sweep 1.333 ms (10001 pts) #Res BW 510 kHz #VBW 1.5 MHz Sweep 1.333 ms (10001 pts)

" TATUS ” sTAny
[ Fepsight Spectrum Anslyces - Swept SA. = | = o] [ oo Spestum Aryom - e 54 )

LS NsE® g AL Nt s 10241410
Avg Type: Log-P Avg Type: Log-P TRACE
enter Freq 5.825000000 GHz b e. Trig:FreeRun e e enter Freq 5.825000000 GHz b e. TrigFreeRun e o 1}
IF GaincLow #Aten: 30 dB IF GainLow #Atten: 30 dB o=rP
Ref Offset 352 dB Ref Offset 3.62 dB

10 ‘Il iy Ref 20.00 dBm Ref 20.00 dBm
[Center 5.82500 GHz Span 30.00 MHz Center 5.82500 GHz Span 30.00 MHz
[#Res BW 510 kHz #VBW 1.5 MHz Sweep 1.333 ms (10001 pts) #Res BW 510 kHz #VBW 1.5 MHz Sweep 1.333 ms (10001 pts)

55 _r w56 ram

Highest channel
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802.11n(HT20)

ANT 1(Module RTL8821CU) ANT 2(Module RTL8822CU)

[ eyt Specirum Amalyzer - Suept 54 Kepight Spectrum Ansyzer - Swept SA
E il NSEPULSE T E AL PULE i .
Avg Type: Log-Pur Avg Type: Log-Pwr
TN R et MO P FHO Fast ——  Trig: Free Run AvglHeld: 100100 SR (N A FNG Fast —+— Trig: FreeRun AvglHold: 100100
IF GainLow #Atten: 30 dB |FGainLaw &Atten: 30 4B
Ref Offset 383 dB Ref Offset 383 dB
Ih:(.‘\ idiv  Ref 20.00 dBm 10 dBidlv - Ref 20.00 dBm
o ¥ og v
ICenter 5.74500 GHz Span 30.00 MHz, Center 5.74500 GHz Span 30.00 MHz
#Res BW 510 kHz #VBW 1.5 MHz Sweep 1.333 ms (10001 pts) #Res BW 510 kHz #VBW 1.5 MHz Sweep 1.333 ms (10001 pts)
Jusc: sTatus sG stan
[ Feright Spectum Anlyze - Swest 58
kL > ENSEP o 10z
Rvg Type: Log P Center Freq 5.785000000 GHz | fvg Type: Log-Fw
enter Freq . PNO Fast ~a- Trig: FreeRun AvgiHord: 100100 000000 NG Fast ~»-  Trig: FreeRun AvgiHald: 108100
FGairt ow #Anen: 30 48 1FGainaw #Anen: 30 0B
Ref Offset 3.79 dB Ref Offset 3.79 dB
10 B/ Ref 20.00 dBm 104l Ref 20.00 dBm
N o8 v
A "
Center 5.78500 GHz Span 30.00 MHz [Center 5.78500 GHz Span 30.00 MHz
#Res BW 510 kHz #VBW 1.5 MHz Sweep 1.333 ms (10001 pts) #Res BW 510 kHz #VBW 1.5 MHz Sweep 1.333 ms (10001 pts)
s Tan
= Fevsight Spectrum Anabyzer - Swept 4 = | il [ Kevsight Spectrum Anslyzes - Swept 54 [E=REN
- ; " w5526 o« ; » w2s8 oM
[Center Freq 5.825000000GHz | fvg Type: Log-Fwe " . [Center Freq 5.825000000 GHz | Avg Type: Log-Pur e
PNO:Fast -+ Trig: FreeRun Avg|Hold: 1001100 M PO Fast -+~ Trig: Free Run Avg|Hold: 1001100 PE(M
IFGaincL ow #Anen: 30 4B i IF Gain:Low #Anen: 30 dB o=tlP
Ref Offset 362 dB Ref Offset 3.82 dB
o i Ret 20,00 dBim [qgoidy_Ref 20.00 dBm
& v o T
" A
ICenter 5.82500 GHz Span 30.00 MHz ICenter 5.82500 GHz Span 30.00 MHz,
#Res BW 510 kHz HVBW 1.5 MHz Sweep 1.333 ms (10001 pts) [#Res BW 510 kHz #VBW 1.5 MHz Sweep 1.333 ms (10001 pts)
e s smarus

Highest channel
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802.11ac(HT20)

ANT 1(Module RTL8821CU)

ANT 2(Module RTL8822CU)

= Keysight Spectrum Anayce - Swept 54

IFG

Ref Offset 383 dB
/4w Ref 20.00 dBm

enter Freq 5.745000000 GHz
PNO: Fast —»— Trig: Free Run
aincLow

#Amen: 30 0B

Avg Type: Log-Pwr
AvglHold: 100100

= Keysight Spectnam Analyzes - Swept 54
&L "
enter Freq 5.745000000 GHz
PHG:Fast ~»-  Trig: FreeRun

IFGain-Low #Atten: 30 dB

Ref Offset 383 dB
Ref 20.00 dBm

Avg Type: Log-Pur
Avg|Hold: 1001100

¢ 4
ICenter 5.74500 GHz " ‘Span 30.00 MHz ICenter 5.74500 GHz - Span 30.00 MHz
[#Res BW 510 kHz #VBW 1.5 MHz Sweep 1.333 ms (10001 pts) [#Res BW 510 kHz #VBW 1.5 MHz Sweep 1.333 ms (10001 pts)
s — —
Lowest channel

Avg Typs: Log-Pwr
AvgiHold: 100100

[ gt Spectrum Ao - nept
AL e
enter Freq 5.785000000 GHz
PHO: Fast -

Trig: Frse Run

" Avg Type: Log-Pwr
AvglHold: 1001100

ICenter Freq 5.785000000 GHz )
PRt —+-  Trig: FreeRun
IFGain:Low #Atten: 30 dB IF Gain:Low SAtten: 30 9B
Ref Offset 3.79 dB Ref Offset 3.79 dB
104B/ay Ref 20.00 dBm 10 gsidy__Ref 20,00 dBm
o6 -
i "
Center 5.78500 GHz Span 30.00 MHz, [Center 5.78500 GHz Span 30.00 MHz
#Res BW 510 kHz #VBW 1.5 MHz Sweep 1.333 ms (10001 pts) :Res BW 510 kHz #VBW 1.5 MHz Sweep 1.333 ms (10001 pts)
o sTaru osc —

Middle channel

[ Keysight Spectium Aasbyze: - Swept A

AL
enter Freq 5.825000000 GHz

Ref Offset 3.52 dB

[0 ey Ref 20.00 dBm

Tast -+ Trig: FreeRun
IFGain:Low rten: 30 o8

= e

063031 P10
TRACE]

[Center 5.82500 GHz
[#Res BW 510 kHz

HVBW 1.5 MHz

Avg Type: Log-Pwr
AvglHold: 1001100 el
il FGaint ow #Atten: 30 dB
Ref Offset 3.52 dB
l'igll Ref 20.00 dBm
Span 30.00 MHz, Center 5.82500 GHz Span 30.00 MHz
Sweep 1.333 ms (10001 pts) #Res BW 510 kHz #VBW 1.5 MHz Sweep 1.333 ms (10001 pts)
TaTus 56 TaTus

Kepsight Spectrum Ansyzer - Swegt 4
AL —
enter Freq 5.825000000 GHz )
PNO: Fast —»— 1rig: FreeRun

Avg Type: Log-Pwr
AvgiHald: 100100

Highest channel
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802.11n(HT40)

ANT 1(Module RTL8821CU) ANT 2(Module RTL8822CU)

[ Feramgt spectram Ansiyae - Swept 54 E Weyight Spectrum Analyzer Saept SA —rn
i - ¥ AL o g 5 . i) TR
Avg Ty Log v 3 g TypeLogPur
enter Freq 5.755000000 GHz B aug::;: o enter Freq 5.755000000 GHz o . Trig:FreeRun T o e
IFGainow #Anen: 30 oB IFGainlow #Atten: 30 4B £
Ref Offset 3,83 dB. Ref Offset 3.83 dB
10 dBidiv Ref 20.00 dBm 10 dBvdl Ref 20.00 dBm
g - og T
Center 5.75500 GHz Span 60.00 MHz Center 5.75500 GHz Span 60.00 MHz
[#Res BW 510 kHz HVBW 1.5 MHz Sweep 1.333 ms (10001 pts) [#Res BW 510 kHz #VBW 1.5 MHz Sweep 1.333 ms (10001 pts)
- — uce sratus

Lowest channel

[Ty e ———TTY [= KersigheSpectrum Antyzes - Swept 5
TR AL

[Center Freq 5.795000000 GHz ICenter Freq 5.

Avg Type: Log-Pwr 95000000 GHz Avg Typs: Log-Pwr
PRGFast -+  Trig: FresRun AvgiHold: 100100 PR Tust —+  Trig: FreeRun AvglHold: 10000
IFGain:Low #Atten: 30 dB IFGain:Low #Atten: 30 dB
Ref Offset 3.79 dB Ref Offset 379 dB
0B/l Ref 20.00 dBm 10 dBid; Ref 20.00 dBm
08 v °d T
i A
Center 5.79500 GHz Span 60.00 MHz Center 5.79500 GHz Span 60.00 MHz
#Res BW 510 kHz #VBW 1.5 MHz Sweep 1.333 ms (10001 pts) HRes BW 510 kHz #VBW 1.5 MHz Sweep 1.333 ms (10001 pts)
o Tan 50 mam

Highest channel
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802.11ac(HT40)

ANT 1(Module RTL8821CU)

ANT 2(Module RTL8822CU)

[ Keysight Spectrum Ansbyzer - Swept SA | Kepsight Spectrum Amsiyzes - Swept St
b . : o AL ;
. Ava Typs: Log-Pw . . Av Typs: Log P
enter Freq 5.755000000 GHz RTh - TrigsFresRun A:;H:‘Pd'_ Logbur enter Freq 5.755000000 GHz S e Trig: FreeRun A::\H;\?: Logra
IFGainLaw #Atten: 30 dB IFGain:Low #Atten: 30 dB
Ref Offset 383 dB Ref Offset 3.83 dB
Ref 20.00 dBm 10 ¢Bidly  Ref 20.00 dBm
og Y
Center 5.75500 GHz Span 60.00 MHz Center 5.75500 GHz Span 60.00 MHz
#Res BW 510 kHz #VBW 1.5 MHz Sweep 1.333 ms (10001 pts) HRes BW 510 kHz #VBW 1.5 MHz Sweep 1.333 ms (10001 pts)
: s 5 st
Lowest channel
[y —— e [y ——y e
0. SE PULSE| SOURCE OF 1 [ WL e o 10324080
fvg Type: Log-# N Avg Type: Log Fwi TRAcE]
enter Freq 5.795000000 GHz Pl e Trig: FreeRun M"ﬂl‘":.i:m;?‘m;’" enter Freq 5.795000000 GHz — Flﬂ . Trig: FroeRun A:;:H:I:': il vl
WFGain-Low #Atten: 30 48 IFGainLow #Amen: 30 4B cetlf
Ref Offset 3.79 dB Ref Offset 3.79 dB
ocEidly  Ref 20.00 dBm 10de/el_ Ref 20.00 dBm
1 A
Center 5.70500 GHz Span 60.00 MHz Center 5.79500 GHz Span 60.00 MHz
H#Res BW 510 kHz #VBW 1.5 MHz Sweep 1.333 ms (10001 pts) [#Res BW 510 kHz #VBW 1.5 MHz Sweep 1.333 ms (10001 pts)
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802.11ac(HT80)

ANT 1(Module RTL8821CU)

ANT 2(Module RTL8822CU)

[ Kepigt Spectrum Antyzer - Smept 54
E AL 1o
enter Freq 5.775000000 GHz B —— ::;Jgﬁ: 1‘-0?1-;'5’"

IFGain:Low #htten: 30 dB

Ref Offset 38 dB
v Ref 20.00 dBm

06:38:33 P

TiRE(M.
oeTlP

[ Koo Speckum Ansyeer - Saept SA
E AL " =
enter Freq 5.775000000 GHz b e Trig:FresRun :.':m’%"u?{?u“"

Ref Offset 38 dB.
0dBfdlv  Ref 20.00 dBm

FGaindow  BAtten: 30 d8

Center 5.77500 GHz

H#Res BW 510 kHz #VBW 1.5 MHz

Sweep 1.333ms (10001 pts)

Center 5.77500 GHz

Span 120.0 MHz
#Res BW 510 kHz

Span 120.0 MHz,

#VBW 1.5 MHz Sweep 1.333 ms (10001 pts)
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7.7 Band edge

7.7.1 Radiated Emission Method

Test Requirement: FCC Partl15 C Section 15.209 and 15.205

Test Method: ANSI C63.10: 2013

Test Frequency Range: 9kHz to 40GHz, only worse case is reported

Test site: Measurement Distance: 3m

Receiver setup: Freguency Detector RBW VBW Value

Peak 1MHz 3MHz Peak

e S RMS IMHz | 3MHz RMS

Limit; All emissions shall be limited to a level of —27 dBm/MHz at 75 MHz or

more above or below the band edge increasing linearly to 10 dBm/MHz at
25 MHz above or below the band edge, and from 25 MHz above or below
the band edge increasing linearly to a level of 15.6 dBm/MHz at 5 MHz
above or below the band edge, and from 5 MHz above or below the band
edge increasing linearly to a level of 27 dBm/MHz at the band edge.

Test setup:

1=
Test Antenna-

<Ilm . 4m>v)
Tum Tablev ¢ . )

~;150cm;u; ;> / " 1 |
A TG N

I Receiver }—{ Preamplifier }

i

Test Instruments: Refer to section 6.0 for details

Test mode: Refer to section 5.2 for details

Test results: Pass

Remarks:

1.

2.
3.
4

Only the worst case ANT 1(Module RTL8821CU) test data.
Final Level =Receiver Read level + Antenna Factor + Cable Loss — Preamplifier Factor
The emission levels of other frequencies are very lower than the limit and not show in test report.

The pre-test were performed on lowest, middle and highest frequencies, only the worst case’s (lowest

and highest frequencies) data was showed.

According to KDB 789033 D02v02r01 section G) 1) d),for measurements above 1000 MHz @3m distance,
the limit of field strength is computed as follows:

E[dBuV/m] = EIRP[dBm] + 95.2;

E[dBuV/m] = -27 + 95.2 = 68.2dBuV/m.
E[dBuV/m] =10 + 95.2 = 105.2dBuV/m.
E[dBuV/m] = 15.6 + 95.2 = 110.8dBuV/m.
E[dBuV/m] = 27 + 95.2 = 122.2dBuV/m
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Measurement data:

IEEE 802.11a
Peak value:
Frequency el S bl isame Level Limit Line Qvgr i
(MHz2) Level Factor Loss Factor (dBuV/m) | (dBuV/m) Limit Polarization
(dBuVv) (dB/m) (dB) (dB) (dB)
5650.00 30.53 32.36 9.72 23.83 48.78 68.20 -19.42 Horizontal
5700.00 29.09 32.50 9.79 23.84 47.54 105.20 -57.66 Horizontal
5720.00 31.94 32.53 9.81 23.85 50.43 110.80 -60.37 Horizontal
5725.00 32.13 32.53 9.83 23.86 50.63 122.20 -71.57 Horizontal
5850.00 30.93 32.70 9.99 23.87 49.75 122.20 -72.45 Horizontal
5855.00 30.01 32.72 9.99 23.88 48.84 110.80 -61.96 Horizontal
5875.00 33.05 32.74 10.04 23.89 51.94 105.20 -53.26 Horizontal
5925.00 37.36 32.80 10.11 23.90 56.37 68.20 -11.83 Horizontal
5650.00 33.21 32.36 9.72 23.83 51.46 68.20 -16.74 Vertical
5700.00 37.17 32.50 9.79 23.84 55.62 105.20 -49.58 Vertical
5720.00 33.94 32.53 9.81 23.85 52.43 110.80 -58.37 Vertical
5725.00 32.39 32.53 9.83 23.86 50.89 122.20 -71.31 Vertical
5850.00 37.91 32.70 9.99 23.87 56.73 122.20 -65.47 Vertical
5855.00 35.69 32.72 9.99 23.88 54.52 110.80 -56.28 Vertical
5875.00 32.64 32.74 10.04 23.89 51.53 105.20 -53.67 Vertical
5925.00 31.47 32.80 10.11 23.90 50.48 68.20 -17.72 Vertical
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IEEE 802.11n HT20

Peak value:
Frequency e il el hileaTip Level Limit Line Qvgr (gl
(MH2) Level Factor Loss Factor (dBuv/m) | (@Buv/m) Limit Polarization
(dBuVv) (dB/m) (dB) (dB) (dB)
5650.00 33.51 32.36 9.72 23.83 51.76 68.20 -16.44 Horizontal
5700.00 32.14 32.50 9.79 23.84 50.59 105.20 -54.61 Horizontal
5720.00 35.99 32.53 9.81 23.85 54.48 110.80 -56.32 Horizontal
5725.00 37.21 32.53 9.83 23.86 55.71 122.20 -66.49 Horizontal
5850.00 35.8 32.70 9.99 23.87 54.62 122.20 -67.58 Horizontal
5855.00 35.03 32.72 9.99 23.88 53.86 110.80 -56.94 Horizontal
5875.00 37.26 32.74 10.04 23.89 56.15 105.20 -49.05 Horizontal
5925.00 36.61 32.80 10.11 23.90 55.62 68.20 -12.58 Horizontal
5650.00 34.58 32.36 9.72 23.83 52.83 68.20 -15.37 Vertical
5700.00 37.72 32.50 9.79 23.84 56.17 105.20 -49.03 Vertical
5720.00 334 32.53 9.81 23.85 51.89 110.80 -58.91 Vertical
5725.00 33.47 32.53 9.83 23.86 51.97 122.20 -70.23 Vertical
5850.00 36.92 32.70 9.99 23.87 55.74 122.20 -66.46 Vertical
5855.00 35.54 32.72 9.99 23.88 54.37 110.80 -56.43 Vertical
5875.00 37.47 32.74 10.04 23.89 56.36 105.20 -48.84 Vertical
5925.00 33.72 32.80 10.11 23.90 52.73 68.20 -15.47 Vertical
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IEEE 802.11ac HT20

Peak value:
Frequency 2l s Fong Al Level Limit Line Qvgr LB
(MH2) Level Factor Loss Factor (dBuv/m) | (@Buv/m) Limit Polarization
(dBuVv) (dB/m) (dB) (dB) (dB)
5650.00 36.23 32.36 9.72 23.83 54.48 68.20 -13.72 Horizontal
5700.00 34.74 32.50 9.79 23.84 53.19 105.20 -52.01 Horizontal
5720.00 35.99 32.53 9.81 23.85 54.48 110.80 -56.32 Horizontal
5725.00 37.69 32.53 9.83 23.86 56.19 122.20 -66.01 Horizontal
5850.00 37.00 32.70 9.99 23.87 55.82 122.20 -66.38 Horizontal
5855.00 35.90 32.72 9.99 23.88 54.73 110.80 -56.07 Horizontal
5875.00 36.72 32.74 10.04 23.89 55.61 105.20 -49.59 Horizontal
5925.00 37.91 32.80 10.11 23.90 56.92 68.20 -11.28 Horizontal
5650.00 33.13 32.36 9.72 23.83 51.38 68.20 -16.82 Vertical
5700.00 37.03 32.50 9.79 23.84 55.48 105.20 -49.72 Vertical
5720.00 37.45 32.53 9.81 23.85 55.94 110.80 -54.86 Vertical
5725.00 31.98 32.53 9.83 23.86 50.48 122.20 -71.72 Vertical
5850.00 36.93 32.70 9.99 23.87 55.75 122.20 -66.45 Vertical
5855.00 33.54 32.72 9.99 23.88 52.37 110.80 -58.43 Vertical
5875.00 34.94 32.74 10.04 23.89 53.83 105.20 -51.37 Vertical
5925.00 36.38 32.80 10.11 23.90 55.39 68.20 -12.81 Vertical
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Report No.: GTSL202105000104F03

IEEE 802.11n HT40

Peak value:
Frequency 2l s Fong Al Level Limit Line Qvgr LB
(MH2) Level Factor Loss Factor (dBuv/m) | (@Buv/m) Limit Polarization
(dBuVv) (dB/m) (dB) (dB) (dB)
5650.00 35.32 32.36 9.72 23.83 53.57 68.20 -14.63 Horizontal
5700.00 31.47 32.50 9.79 23.84 49.92 105.20 -55.28 Horizontal
5720.00 38.33 32.53 9.81 23.85 56.82 110.80 -53.98 Horizontal
5725.00 37.43 32.53 9.83 23.86 55.93 122.20 -66.27 Horizontal
5850.00 36.99 32.70 9.99 23.87 55.81 122.20 -66.39 Horizontal
5855.00 37.8 32.72 9.99 23.88 56.63 110.80 -54.17 Horizontal
5875.00 32.79 32.74 10.04 23.89 51.68 105.20 -53.52 Horizontal
5925.00 36.61 32.80 10.11 23.90 55.62 68.20 -12.58 Horizontal
5650.00 33.12 32.36 9.72 23.83 51.37 68.20 -16.83 Vertical
5700.00 32.17 32.50 9.79 23.84 50.62 105.20 -54.58 Vertical
5720.00 34.44 32.53 9.81 23.85 52.93 110.80 -57.87 Vertical
5725.00 34.01 32.53 9.83 23.86 52.51 122.20 -69.69 Vertical
5850.00 35.27 32.70 9.99 23.87 54.09 122.20 -68.11 Vertical
5855.00 33.81 32.72 9.99 23.88 52.64 110.80 -58.16 Vertical
5875.00 33.59 32.74 10.04 23.89 52.48 105.20 -52.72 Vertical
5925.00 34.36 32.80 10.11 23.90 53.37 68.20 -14.83 Vertical
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Report No.: GTSL202105000104F03

IEEE 802.11ac HT40

Peak value:
Frequency e il el hileaTip Level Limit Line Qvgr (gl
(MH2) Level Factor Loss Factor (dBuv/m) | (@Buv/m) Limit Polarization
(dBuVv) (dB/m) (dB) (dB) (dB)
5650.00 36.23 32.36 9.72 23.83 54.48 68.20 -13.72 Horizontal
5700.00 34.92 32.50 9.79 23.84 53.37 105.20 -51.83 Horizontal
5720.00 36.97 32.53 9.81 23.85 55.46 110.80 -55.34 Horizontal
5725.00 33.84 32.53 9.83 23.86 52.34 122.20 -69.86 Horizontal
5850.00 38.61 32.70 9.99 23.87 57.43 122.20 -64.77 Horizontal
5855.00 39.49 32.72 9.99 23.88 58.32 110.80 -52.48 Horizontal
5875.00 37.82 32.74 10.04 23.89 56.71 105.20 -48.49 Horizontal
5925.00 33.72 32.80 10.11 23.90 52.73 68.20 -15.47 Horizontal
5650.00 33.23 32.36 9.72 23.83 51.48 68.20 -16.72 Vertical
5700.00 37.04 32.50 9.79 23.84 55.49 105.20 -49.71 Vertical
5720.00 35.16 32.53 9.81 23.85 53.65 110.80 -57.15 Vertical
5725.00 33.79 32.53 9.83 23.86 52.29 122.20 -69.91 Vertical
5850.00 34.79 32.70 9.99 23.87 53.61 122.20 -68.59 Vertical
5855.00 33.02 32.72 9.99 23.88 51.85 110.80 -58.95 Vertical
5875.00 33.99 32.74 10.04 23.89 52.88 105.20 -52.32 Vertical
5925.00 34.46 32.80 10.11 23.90 53.47 68.20 -14.73 Vertical
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Report No.: GTSL202105000104F03

IEEE 802.11ac HT80

Peak value:
Frequency e il el hileaTip Level Limit Line Qvgr (gl
(MH2) Level Factor Loss Factor (dBuv/m) | (@Buv/m) Limit Polarization
(dBuVv) (dB/m) (dB) (dB) (dB)

5650.00 36.62 32.36 9.72 23.83 54.87 68.20 -13.33 Horizontal
5700.00 34.79 32.50 9.79 23.84 53.24 105.20 -51.96 Horizontal
5720.00 36.99 32.53 9.81 23.85 55.48 110.80 -55.32 Horizontal
5725.00 33.65 32.53 9.83 23.86 52.15 122.20 -70.05 Horizontal
5850.00 37.65 32.70 9.99 23.87 56.47 122.20 -65.73 Horizontal
5855.00 38.26 32.72 9.99 23.88 57.09 110.80 -53.71 Horizontal
5875.00 36.59 32.74 10.04 23.89 55.48 105.20 -49.72 Horizontal
5925.00 32.62 32.80 10.11 23.90 51.63 68.20 -16.57 Horizontal
5650.00 32.14 32.36 9.72 23.83 50.39 68.20 -17.81 Vertical
5700.00 36.23 32.50 9.79 23.84 54.68 105.20 -50.52 Vertical
5720.00 35.2 32.53 9.81 23.85 53.69 110.80 -57.11 Vertical
5725.00 32.82 32.53 9.83 23.86 51.32 122.20 -70.88 Vertical
5850.00 33.61 32.70 9.99 23.87 52.43 122.20 -69.77 Vertical
5855.00 31.85 32.72 9.99 23.88 50.68 110.80 -60.12 Vertical
5875.00 32.54 32.74 10.04 23.89 51.43 105.20 -563.77 Vertical
5925.00 33.87 32.80 10.11 23.90 52.88 68.20 -15.32 Vertical

Remark:

1. Final Level =Receiver Read level + Antenna Factor + Cable Loss — Preamplifier Factor
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7.8 Spurious Emission

Report No.: GTSL202105000104F03

7.8.1 Radiated Emission Method

Test Requirement: FCC Part15 C Section 15.209, Part 15E Section 15.407(b)(4)

Test Method: ANSI C63.10:2013

Test Frequency Range: 9kHz to 40GHz
Test site: Measurement Distance: 3m
Receiver setup: Frequency Detector RBW VBW Value
9kHz-150KHz | Quasi-peak | 200Hz 1kHz Quasi-peak Value
150kHz-30MHz | Quasi-peak 9kHz 30kHz | Quasi-peak Value
30MHz-1GHz | Quasi-peak | 120KHz | 300KHz | Quasi-peak Value
Above 16Hz | — e N | Average Vaise
Limit: Frequency Limit (uV/m) Value Megizltj;ﬁg]eem
0.009MHz-0.490MHz 2400/F(KHz) QP 300m
0.490MHz-1.705MHz 24000/F(KHz) QP 300m
1.705MHz-30MHz 30 QP 30m
30MHz-88MHz 100 QP
88MHz-216MHz 150 QP it
216MHz-960MHz 200 QP
960MHz-1GHz 500 QP
Frequency Limit (dBm/MHz) Remark
Above 1GHz -27.0 Peak Value
Test setup:

For radiated emissions from 9kHz to 30MHz

< 80cm >+

Test Antenna

A

v

AMAMMA A AR ML

i

Receiver- |

For radiated emissions from 30MHz to1GHz
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Report No.: GTSL202105000104F03

Test Antennav |

i

[ Receivers } [ Preamplifier: l'!

For radiated emissions above 1GHz

| S
Test Antenna.

A

[—‘—" <lm .. 4m>v; |

Tum Tablew - et : ¥ )
<150cn >} <—,> } |
5TV TTYVTTTTTYTYVY . N—
’

I Receiver ]—{ Preamplifier: ]

i

Test Procedure:

1. The EUT was placed on the top of a rotating table (0.8m for below
1GHz and 1.5 meters for above 1GHz) above the ground at a 3 meter
camber. The table was rotated 360 degrees to determine the position
of the highest radiation.

2. The EUT was set 3 meters away from the interference-receiving
antenna, which was mounted on the top of a variable-height antenna
tower.

3. The antenna height is varied from one meter to four meters above the
ground to determine the maximum value of the field strength. Both
horizontal and vertical polarizations of the antenna are set to make the
measurement.

4. For each suspected emission, the EUT was arranged to its worst case
and then the antenna was tuned to heights from 1 meter to 4 meters
and the rota table was turned from 0 degrees to 360 degrees to find
the maximum reading.

5. The test-receiver system was set to Peak Detect Function and
Specified Bandwidth with Maximum Hold Mode.

6. If the emission level of the EUT in peak mode was 10dB lower than the
limit specified, then testing could be stopped and the peak values of
the EUT would be reported. Otherwise the emissions that did not have
10dB margin would be re-tested one by one using peak, quasi-peak or
average method as specified and then reported in a data sheet.

7. The radiation measurements are performed in X, Y, Z axis positioning.
And found the X axis positioning which it is worse case, only the test

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,

Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960 Page 41 of 51




GTS

Report No.: GTSL202105000104F03

worst case mode is recorded in the report.

Test Instruments:

Refer to section 6.0 for details

Test mode: Refer to section 5.2 for details

Test environment: Temp.: 25°C Humid.: 52% Press.: 1012mbar
Test voltage: AC 120V, 60Hz

Test results: Pass

Remarks:

1. Only the worst case Main Antenna test data.
2. Pre-scan all kind of the place mode (X-axis, Y-axis, Z-axis), and found the Y-axis which it is worse case.

Measurement Data:

9 kHz ~ 30 MHz

The low frequency, which started from 9 kHz to 30 MHz, was pre-scanned and the result which was 20 dB
lower than the limit line per 15.31(0) was not reported.
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Report No.: GTSL202105000104F03

Below 1GHz

Pre-scan all test modes, found worst case at 802.11ac(HT20), and so only show the test result of
802.11ac(HT20)

Horizontal:

20.0 dBu¥/m

70

60

FCC Clas3 B 3M HadiTion

50 wgin bl

-

40 : 2 \ 3 3 ﬂwl}mwzpeak
30 I M ):LW\M hﬂ]\ww‘(}
i wilu H'W
T T

20 M a1 }

"t VA [T
10
0.0
30.000 (1] 100 (MHz) 500 1000.0

No. Frequency | Reading | Factor Level Limit [Margin Detector

(MHz) (dBuV) | (dB/m) |(dBuV/m)|(dBuvim)| (dB)

96.4360 53.22 -20.14 33.08 43.50 |-10.42] QP
148.4410 54.48 -18.67 35.81 4350 | -7.69 | QP
250.3009 52.11 -18.20 33.91 46.00 (-12.09] QP
297.2238 55.58 -18.50 37.08 46.00 [-8.92| QP
446.4139 54.82 -14.87 39.95 46.00 | -6.05]| QP
682.3482 50.52 -9.42 41.10 46.00 | -490 | QP

||| WIN] -~
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Report No.: GTSL202105000104F03

Vertical:

80.0 dBu¥/m

70

60

HCC Clas$ B 3M |Radigtion

-

50 " .[.__.

w0 | ' : M
-' T T4 e

30

" VWWMJ T MMW ST

10

0.0

30.000 50 100 i) 500 1000.0
No. | T | amavy | @iy |(cBuvim)|@Buvim| () |2
1 33.6802 55.42 -21.35 34.07 40.00 | -593 | QP
2 148.4410 54.66 -18.95 35.71 4350 | -7.79 | QP
3 250.3009 52.25 -18.20 34.05 46.00 |-11.95] QP
4 297.2238 52.41 -17.99 34.42 46.00 |-11.58| QP
5 446.4139 56.02 -14.88 41.14 46.00 | 486 | QP
6 709.1820 49.85 -8.81 41.04 46.00 |49 | QP
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Above 1GHz:

All antennas have been tested, Only the data of worst case ANT 1+ANT2 at each channel plan report

Report No.: GTSL202105000104F03

Test mode: 802.11a Test channel: lowest
Reading Measure )
An;eor;na Frt(al\(jILlJ_Iezr;cy Level Factor Level Limit . Qver o e
! (dBuV/m) (dBuV/m) (dBuV/m) (dBuV/m) limit(dB)
Y, 11490.00 25.23 21.64 46.87 54(Note3) -7.13 PK
Y, 17235.00 22.58 21.80 44.38 54(Note3) -9.62 PK
H 11490.00 23.86 21.83 45.69 54(Note3) -8.31 PK
H 17235.00 20.70 21.67 42.37 54(Note3) -11.63 PK
Test mode: 802.11a Test channel: Middle
Reading Measure ol
Anl;[)e;Tna Frz\(jltij_'ezr;cy Level Factor Level Limit . Qver Detéeion
. (dBuVIm) (dBuV/m) (dBuV/m) (dBuV/m) limit(dB)
Vv 11570.00 25.98 21.64 47.62 54(Note3) -6.38 PK
Y, 17355.00 23.73 21.80 45.53 54(Note3) -8.47 PK
H 11570.00 26.45 21.83 48.28 54(Note3) -5.72 PK
H 17355.00 25.44 21.67 47.11 54(Note3) -6.89 PK
Test mode: 802.11a Test channel: Highest
Reading Measure L
Anl;[)e;?na Fr((a,\cle'J_'ezr;cy Level Factor Level Limit . Qver Datacthr
. (dBuVIm) (dBuV/m) (dBuV/m) (dBuV/m) limit(dB)
Y, 11650.00 25.08 21.64 46.72 54(Note3) -7.28 PK
Y, 17475.00 23.52 21.80 45.32 54(Note3) -8.68 PK
H 11650.00 21.64 21.83 43.47 54(Note3) -10.53 PK
H 17475.00 20.52 21.67 42.19 54(Note3) -11.81 PK
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Report No.: GTSL202105000104F03
Test mode: 802.11n(HT20) Test channel: lowest
Reading Measure 0 Al
An;eor;na Frt(al\(jILlJ_Iezr;cy Level Factor Level Limit . Qver Sathctor
: (dBuV/m) (dBuV/m) (dBUV/m) (dBuV/m) limit(dB)
Y, 11490.00 24.73 21.64 46.37 54(Note3) -7.63 PK
Y, 17235.00 21.33 21.80 43.13 54(Note3) -10.87 PK
H 11490.00 21.81 21.83 43.64 54(Note3) -10.36 PK
H 17235.00 20.95 21.67 42.62 54(Note3) -11.38 PK
Test mode: 802.11n(HT20) Test channel: Middle
Reading Measure £
Anl;[)e(:)Tna Frz\(le'J_'ezr;cy Level Factor Level Limit i Qver Dt
! (dBuV/m) (dBuV/m) (dBUV/m) (dBuV/m) limit(dB)
Y 11570.00 24.61 21.64 46.25 54(Note3) -7.75 PK
Vv 17355.00 24.57 21.80 46.37 54(Note3) -7.63 PK
H 11570.00 23.93 21.83 45.76 54(Note3) -8.24 PK
H 17355.00 21.78 21.67 43.45 54(Note3) -10.55 PK
Test mode: 802.11n(HT20) Test channel: Highest
Reading Measure i
Anl;[)e;?na Fr((a“clelj_'ezr;cy Level Factor Level Limit : Qver Detcdtor
b (dBuV/m) (dBuV/m) (dBUV/m) (dBuV/m) limit(dB)
Y 11650.00 26.44 21.64 48.08 54(Note3) -5.92 PK
\ 17475.00 22.35 21.80 44.15 54(Note3) -9.85 PK
H 11650.00 21.45 21.83 43.28 54(Note3) -10.72 PK
H 17475.00 19.76 21.67 41.43 54(Note3) -12.57 PK
Test mode: 802.11n(HT40) Test channel: Lowest
Reading Measure
Antenna | Frequency Level Factor Level Limit Over
Pol. (MHz) (dBuV/m) (dBuVv/m) (dBuV/m) (dBuV/m) limit(dB) Detector
Y, 11510.00 23.17 21.67 44.84 54(Note3) -9.16 PK
Y 17265.00 23.33 21.83 45.16 54(Note3) -8.84 PK
H 11510.00 20.74 21.67 42.41 54(Note3) -11.59 PK
H 17265.00 21.75 21.83 43.58 54(Note3) -10.42 PK
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Report No.: GTSL202105000104F03
Test mode: 802.11n(HT40) Test channel: Highest
Reading Measure
Antenna | Frequency Level Factor Level Limit Over
Pol. (MHz) (dBuV/m) (dBuV/m) (dBuV/m) (dBuV/m) limit(dB) Detector
Vv 11590.00 23.65 21.67 45.32 54(Note3) -8.68 PK
V 17385.00 26.30 21.83 48.13 54(Note3) -5.87 PK
H 11590.00 23.77 21.67 45.44 54(Note3) -8.56 PK
H 17385.00 18.55 21.83 40.38 54(Note3) -13.62 PK
Test mode: 802.11ac(HT20) Test channel: lowest
Reading Measure i
An;%r;na Fr((a'\(jlli'ezr;cy Level Factor Level Limit : Qver Deteatsr
. (dBuV/m) (dBuVv/m) (dBuV/m) (dBuVv/m) limit(dB)
\% 11490.00 24.50 21.64 46.14 54(Note3) -7.86 PK
\% 17235.00 20.74 21.80 42.54 54(Note3) -11.46 PK
H 11490.00 23.29 21.83 45.12 54(Note3) -8.88 PK
H 17235.00 21.92 21.67 43.59 54(Note3) -10.41 PK
Test mode: 802.11ac(HT20) Test channel: Middle
Reading Measure Wi
AnFt)e(z)Tna Fr((e'\(jlli'r-zzr;cy Level Factor Level Limit _ Qver e A
. (dBuV/m) (dBuVv/m) (dBuV/m) (dBuVv/m) limit(dB)
\% 11570.00 24.27 21.64 45.91 54(Note3) -8.09 PK
Vv 17355.00 21.89 21.80 43.69 54(Note3) -10.31 PK
H 11570.00 25.42 21.83 47.25 54(Note3) -6.75 PK
H 17355.00 23.76 21.67 45.43 54(Note3) -8.57 PK
Test mode: 802.11ac(HT20) Test channel: Highest
Reading Measure e
AnFt)e(z)Tna Fr((e'\(jlli'r-zzr;cy Level Factor Level Limit _ Qver Dftector
: (dBuV/m) (dBuVv/m) (dBuV/m) (dBuV/m) limit(dB)
Vv 11650.00 21.51 21.64 43.15 54(Note3) -10.85 PK
\ 17475.00 24.64 21.80 46.44 54(Note3) -7.56 PK
H 11650.00 23.66 21.83 45.49 54(Note3) -8.51 PK
H 17475.00 19.39 21.67 41.06 54(Note3) -12.94 PK
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Report No.: GTSL202105000104F03

Test mode: 802.11ac(HT40) Test channel: Lowest
Reading Measure
Antenna | Frequency Level Factor Level Limit Over
Pol. (MHz) (dBuV/m) (dBuV/m) (dBuV/m) (dBuV/m) limit(dB) Detector
Vv 11510.00 25.05 21.67 46.72 54(Note3) -7.28 PK
Vv 17265.00 22.60 21.83 44.43 54(Note3) -9.57 PK
H 11510.00 24.61 21.67 46.28 54(Note3) -7.72 PK
H 17265.00 21.32 21.83 43.15 54(Note3) -10.85 PK
Test mode: 802.11ac(HT40) Test channel: Highest
Reading Measure
Antenna | Frequency Level Factor Level Limit Over
Pol. (MHz) (dBuV/m) | (dBuV/m) (dBuV/m) (dBuV/m) limit(dB) Detector
V 11590.00 26.07 21.67 47.74 54(Note3) -6.26 PK
V 17385.00 21.26 21.83 43.09 54(Note3) -10.91 PK
H 11590.00 24.47 21.67 46.14 54(Note3) -7.86 PK
H 17385.00 22.71 21.83 44.54 54(Note3) -9.46 PK
Test mode: 802.11ac(HT80) Test channel: Middle
Reading Measure
Antenna | Frequency Level Factor Level Limit Over
Pol. (MHz) (dBuV/m) (dBuV/m) (dBuV/m) (dBuV/m) limit(dB) Detector
\% 11550.00 20.50 21.67 42.17 54(Note3) -11.83 PK
Y 17325.00 24.01 21.83 45.84 54(Note3) -8.16 PK
H 11550.00 25.05 21.67 46.72 54(Note3) -7.28 PK
H 17325.00 23.08 21.83 4491 54(Note3) -9.09 PK

Notes:
1. Measure Level = Reading Level + Factor.

2. The test trace is same as the ambient noise (the test frequency range: 18GHz~40GHz), therefore no data
appear in the report.

3. This limit applies for using average detector, if the test result on peak is lower than average limit, then
average measurement needn’t be performed.
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7.9 Frequency stability

Report No.: GTSL202105000104F03

Test Requirement:

FCC Part15 C Section 15.407(g)

Test Method:

ANSI C63.10:2013, FCC Part 2.1055

Limit:

Manufactures of U-NII devices are responsible for ensuring frequency
stability such that an emission is maintained within the band of operation
under all conditions of normal operation as specified

Test Procedure:

The EUT was setup to ANSI C63.4, 2003; tested to 2.1055 for compliance
to FCC Part 15.407(g) requirements.

Test setup:

Temperature Chamber

Spectruimn analyzer EUT

™

Att.

Variable Power Supply

Note : Measurement setup for testing on Antenna connector

Test Instruments:

Refer to section 5.10 for details

Test mode:

Refer to section 5.2 for details

Test results:

Pass
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Measurement data:

Report No.: GTSL202105000104F03

Frequency stability versus Temp.

Power Supply: AC 120V

Temp. Operating 0 minute 2 minute 5 minute 10 minute
°C) Frequency Measured Measured Measured Measured
(MH2) Frequency (MHz) Frequency (MHz) Frequency (MHz) Frequency (MHz)

5775 5774.98 5774.99 5774.96 5774.99

-30 5795 5794.96 5794.94 5794.99 5794.98
5825 5824.94 5824.99 5824.97 5824.99

5775 5774.99 5774.94 5774.95 5774.97

-20 5795 5794.98 5794.95 5794.99 5794.99
5825 5824.96 5824.97 5824.99 5824.98

5775 5774.97 5774.99 5774.98 5774.99

-10 5795 5794.98 5794.98 5794.99 5794.99
5825 5824.97 5824.97 5824.99 5824.97

5775 5774.99 5774.98 5774.98 5774.99

0 5795 5794.96 5794.94 5794.99 5794.98
5825 5824.96 5824.97 5824.97 5824.96

5775 5774.98 5774.98 5774.94 5774.96

10 5795 5794.96 5794.97 5794.99 5794.94
5825 5824.98 5824.99 5824.96 5824.99

5775 5774.98 5774.99 5774.96 5774.97

20 5795 5794.95 5794.96 5794.98 5794.98
5825 5824.96 5824.97 5824.99 5824.99

5775 5774.98 5774.99 5774.96 5774.99

30 5795 5794.96 5794.98 5794.94 5794.94
5825 5824.94 5824.99 5824.97 5824.99

5775 5774.99 5774.96 5774.98 5774.96

40 5795 5794.94 5794.98 5794.99 5794.98
5825 5824.94 5824.99 5824.97 5824.99

5775 5774.97 5774.98 5774.98 5774.98

50 5795 5794.98 5794.98 5794.97 5794.99
5825 5824.98 5824.97 5824.98 5824.98

Frequency stability versus Voltage
Temperature: 25°C
Power Operating 0 minute 2 minute 5 minute 10 minute
Supply Frequency Measured Measured Measured Measured
(VAC) (MHz) Frequency (MHz) Frequency (MHz) Frequency (MHz) Frequency (MHz)

5775 5774.99 5774.95 5774.98 5774.99

108 5795 5794.96 5794.97 5794.98 5794.96
5825 5824.98 5824.98 5824.98 5824.99

5775 5774.96 5774.97 5774.98 5774.97

120 5795 5794.98 5794.94 5794.97 5794.94
5825 5824.98 5824.99 5824.98 5824.96

5775 5774.96 5774.99 5774.96 5774.99

132 5795 5794.98 5794.94 5794.97 5794.98
5825 5824.96 5824.99 5824.99 5824.96
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Report No.: GTSL202105000104F03
8 Test Setup Photo

Reference to the appendix | for details.

9 EUT Constructional Details

Reference to the appendix Il for details.
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